
5901514901

bandsaw HBS261 
scheppach (DIY)

Main products Spare part list

133737 - 0102 - HBS261 - ab 10 - 20245901514901

Spare Description additional Item Abb. Construction Status
A *5901514001 Top door cpl. 1,3-7,9,10

A *5901514002 Bottom door cpl. 1-9

A *3910201015 screw part 19 M4x14 8

A *5901514004 sawband guiding lower cpl. 627Z 11,12,14,15,115

A *5901514003 sawband guiding upper cpl. 627Z 11-15

A *02091323 Gewindestift M6x10 14

A *5901514005 Retaining plate with axle and clamping screw cpl. 16-23
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133737 - 0102 - HBS261 - ab 10 - 20245901514901

Spare Description additional Item Abb. Construction Status
A *02060342 Saucer head screw M8x90 17

A *5901505011 adjusting rod part 38 19

A *3902202045 locking ring part 68 A8x0.8 20

A *5901505019 plastic clapboard 24

A *5901514006 Saw Blade Guide cpl. 25-28,33,35

A *02060329 SAUCER-HEAD SCREW M8x20 4.6 603 VZ M8x20 29

A *73220053 pressure spring 30

A *3901204019 washer 8.4x16x0.8 31

A *05006017 star handle nut M8 M8 32

A *02093345 Hexagon bolt M6x12 8.8 933 VZ 34

A *02798114 bolt 3,5x9,5 4.6 7981 VZ 35

A *5911203052 bearing part C-4 6001-2RS Ø28xØ12x8 36

A *5901505006 band wheel cpl. 6001 Z / Ø 28 / 254 x 46 36,38-40

A *5901505010 band wheel top cpl. 6001 Z / Ø 28 / 255 x 24 36-39

A *7901505702 saw band 1790x10x0.35x6TPI HBS261 41

A *7901504613 saw band 1790x6x0.35x4TPI scheppach (DIY) 41 not available 
anymore

A *01047109 circlip ring A 12x1,0 FEDST 471 BK 42

A *5901505002 driving wheel axle cpl. part 9+25+26 Ø20x94 43-45

A *5901505005 belt 4PJx335 4PJx335 /10x4 46

A *5901502003 Micro-Switch Box cpl. 47,50

A *3901204043 switch 15A / 250V / HY50 48

A *02060339 SAUCER-HEAD SCREW M8x70 4.6 603 VZ M8x70 49

A *73190036 Scraper brush 31504015 51

A *88000077 On / Off switch 10 (8)A / 250V KJD20 53

A *02091241 cheese head screw M6x40 8.8 912 VZ 56
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A *02093404 Hexagon nut M6 57

A *53206208 push stick 58

A *5901514007 tensioning knob M8 60

A *5901505014 pressure spring 62

A *05006502 wing nut REPLACEMENT FOR NO. 0500 
6304

63

A *05006011 Star grip bolt M8x43 M8x43 64

A *5901304021 Cable with plug EU-Version H05VV-F 3x1,00mm² / 2000mm 65

A *05007101 rachet nut M8-W193 1O VERBUSRIPP VZ 67

A *02093347 Hexagon bolt M6x20 68

A *5901514021 Table locking plate 71

A *5901514024 scrwes / washers M6x12 72

A *95547206 Klemmhebel verst. m. Schraube und Scheibe M8x50 73

A *01688518 feather key A5x5x18 74

A *5901514008 motor wheel 75

A *03691224 cheese head screw M6x16 8.8 6912 BK 76

A *5901514009 gear handle 77

A *5901514010 handle shaft Ø13/7,8 - M5x10 78

A *5901514011 Band saw motors 0,37kW/230V/50Hz B14 79

A *5901514012 sucker mouthpiece 81

A *5901514013 Worktable cover 83

A *5901505029 end cap for extensiv bar 1 84

A *5901505030 extensive rod 1 85

A *5901505031 fix rod (long) 88

A *5901514014 worktable 89

A *5901514015 Extension table 91



5901514901

bandsaw HBS261 
scheppach (DIY)

Main products Spare part list

133737 - 0102 - HBS261 - ab 10 - 20245901514901

Spare Description additional Item Abb. Construction Status
A *5901503018 side plate guard 93

A *01047109 circlip ring A 12x1,0 FEDST 471 BK 97

A *5901503035 pin 98

A *02093345 Hexagon bolt M6x12 8.8 933 VZ 100

A *5901514016 Angle bracket 101

A *5901503019 fasten wrench 102

A *5901501011 table lock assy. 103,104,106-
108,113,20

A *5901503015 end cap 2 105

A *5901505036 fix rod (short) 112

A *5901505035 fix rod 1 114

A *5901514017 Saw blade protection assembly 116

A *5901505033 scale self-adhesive part 141 118

A *5901505034 extensive rod 2 119

A *5901503010 mitre gauge cpl. 120-131

A *5901503012 fence for mitre gauge part 114 16 x 60 x 200 122

A *02902106 washer A6.4 Ø18/6.4x1.5 124

A *5903107011 philips screw, springwasher and flat washer part 
22

M4x8 126

A *5901503007 adjustable nut M5 132

A *5901514023 Longitudinal fence complete 132-
154,108,126,129

A *5901503004 pointer 144

A *5901514020 threaded bushing 156

A *05006311 wing nut P 120 32 16 PA6/ST PELTZER 157

A *02093351 hexagon bolt M6x40 DIN933 158

A *3901313089 open wrench part w/o SW 8/10 159

A *01091104 hexagon stud wrench size 3 160
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A *01091107 hexagon stud wrench size 6 161

A *5901514018 switchboard 163

A *5901514019 scram cover 164

A *01091105 Hexagon stud wrench SW4 blank 166

A *01091106 hexagon stud wrench SW 5 167

A *3906301023 fan cover for motor 140x64 o.Abb

A *5901505039 fan wheel o.Abb

A *39084029016 Capacity 12 µF / 450 V / Ø 35 x 76 o.Abb

A *5901514022 enclosed accessories bag o.Abb.

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


